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JIANGSU ZOBON CONVEYOR BELT CO.,LIMITED
NO.2 TAIXING URBAN INDUSTRIAL PARK, TAIXING,JIANGSU,CHINA

THIS REPORT IS TO SUPERSEDE TEST REPORT NO.SHAHG1418185701, DATE:2014/09/29.

The following sample(s) was/were submitted and identified on behalf of the clients as : PTFE COATED
FIBERGLASS FABRIC,PTFE COATED OPEN MESH FABRIC

SGS Job No. : SHHG1409033742SD - SH

Supplier : JIANGSU ZOBON CONVEYOR BELT CO. LIMITED
Manufacturer : JIANGSU ZOBON CONVEYOR BELT CO.,LIMITED
Country of Origin : CHINA

Date of Sample Received : 22 Sep 2014

Testing Period : 22 Sep 2014 - 29 Sep 2014

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion
FDA 21 CFR 175.300-Total extractives PASS

Signed for and on behalf of
SGS-CSTC Ltd.

Serena Wang
Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity, without
prior written approval of the SGS.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at hitp://www.sgs.comsen/ Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Elsctronic
Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the fimits of Client's instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonarate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
axtant of the faw. Unless otherwise stated the results shown in this test report refer only to the sampis(s) tested.
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